winterhalter
—

Spare Parts List
GR 66/1

Edited: 05/99
Revised: 22.02.07

Part-no.: 89005542




Summary

Water inlet Page 1 and 2
Tank and tank heating Page 3 and 4
Water drain Page 5 and 6
Mediamat Page 7 and 8
Wash system | Page 9 and 10
Wash system || Page 11 and 12
Wash system | Page 13 and 14
Reversing Page 15 and 16
Rinsing | Page 17 and 18
Rinsing Il - AquaMatik Page 19 and 20
Rinsing Il - AquaMatik Page 21 and 22
Rinsing IV Page 23 and 24
Dosing Page 25 and 26
Subframe Page 27 and 28
Paneling and housing Page 29 and 30
Door Page 31 and 32
Electrical parts | Page 33 and 34
Electrical parts Il Page 35 and 36
Cold water pre-rinsing (Option) Page 37 and 38

Please note the following points with regard to this list:

See separate list for racks and accessories.

Enter the required quantity in the column marked "Pc." if
more than 1 part is installed and if this part is not a standard
part.



e
GR 66/1

Wasserzulauf
Water inlet
Arrivée d'eau




GR 66/1
Water inlet
Iitem | Designation Part no. | Pc. |Notes
1 | Water inlet set 55631007 | 2 [incl. item1.1;1.2
1.1 |Seal; 2 205 x 2 28.5x 2.0 27 01 002
1.2 |Hoseclip; 2 14-24x9 28 02108
2 |Shaped hose; DN 13 x 4 40 03 053
3 |Hoseclip; 2 14-24x9 28 02 108
4 | Backflow restrictor, top 3501193
5 |Hose; DN 13.5 x 3.5 x 2050 40 02 029 per metre
6 |[Hose; DN 13.5x 3.5 x 1680 40 02 029 per metre
7 | Metal hose; nom. dia. 15 x 1500; G 3/4" 29 01 303 incl. item 7.1
7.1 |Seal; 2 16 x 8 24 x 3.0 80002241 | 2
8 |Hex nut; M 5 self-locking 21 05 302
9 |Washer;853x212x0.38 22 02213
10 |Clip 55 25 017
11 | Y-shaped hose connection piece; @ 13 x 3.5 29 06 526
12 |Hose; DN 13.5 x 3.5 x 240 40 02 029 per metre
13 | Double solenoid valve; 220-240V; 50/60Hz 3106182
Double solenoid valve; 180-220V; 50/60Hz 31 06 200 Japan
14 | Solenoid valve; 220-240V; 50/60Hz 3106 187
Solenoid valve; 180-220V; 50/60Hz 3106 199 Japan
15 |Washer; 2 43x2120x1.0 22 05 300
16 |Pan-head screw; M 4x 8 2010210
17 |Dirt trap 3106186 | 2
18 | Connector 65004823 incl. tem 7.1; 18.1
18.1 |Seal; 2 19.5x224x 1.5 2709010 | 2
19 |Hose; DN 13.5 x 3.5 x 1680 40 02 029 per metre
20 | Tab connector 3112018 | 2 |only with AquaMatik; connect
21 |RC element; 0.15pF; 3,3kQ 3113114 parallel to item 13
22 | Dirt trap cpl. 80002153 incl. item 22.1 - 22.3
221 |Seal; 316 x 8 24x 3.0 80002241 2
22.2 | Union stem; G 3/4" x 40; width A/F30 80002167
22.3 | Dirt trap 80002728
n.p. | Extension hose; 1m 29 01 307 optional extra
np. |Seal, g 16 x 2 24x 3.0 80002241 optional extra




3
GR 66/1

Tank und Tankheizung
Tank and tank heating
Cuve et chauffage cuve




GR 66/1

Tank and tank heating

Item | Designation Part no. | Pc. [Notes
1 [Rack support 65004213
2 |Roller; 18,9 x20; M 8 65004215
3 | Surface strainer 65004454
4 | Sump strainer 65003029
5 |Strainer,084x02x12 65004188 | 3
6 |Washer,053x012x0.8 22 02 213
7 | Hex nut; M 5 self-locking 21 05 302
8 |Washer,06.4x0125x1.6 22 01 302
9 | Hex nut; M 6 self-locking 21 05 304
10 | Strainer frame 65004086
11 |O-ring; 46 x 6.0 2707015 | 2
12 | Heating element cranked; 6.0kW; 230V/400V/3 3103 132
Heating element cranked; 6.0kW; 240V/420V/3 3103 133
Heating element cranked; 6.0kW; 200V/346V/3 3103 134 heating
Heating element cranked; 9.0kW; 230V/400V/3 3103018
Heating element cranked; 9.0kW; 240V/420V/3 31 03 057
13 | Heating element cranked; 9.0kW; 230V/400V/3 3103018 for creep-starting pump;Japan too
Heating element cranked; 9.0kW; 240V/420V/3 31 03 057 for creep-starting pump
n.p. [ Star bridge with nozzle; 2.5mm? 3123088 | 3
14 | Cable gland; PG 13.5 3110040 | 2
15 |Hexnut; PG 13.5 31 10 041 2
16 [ Cap for heating element 3103014 | 2
17 |Hexnut; M 5 21 01 303
18 | Clamping plate cpl. 5519018 | 2
19 |Washer,06.4x0 18x 1.6 22 05 302




1.1

5=
GR 66/1
Wasserablauf

Water drain
Ecoulement d'eau



GR 66/1
Water drain
ltem | Designation Part no. | Pc. | Notes
1 gg&?gj}‘)’v‘?g%i%éﬂ;%g g 3106045 | 2 [incl item 1.1
1.1 | Connector socket for solenoid drain valve 31 06 082
n.p. | Diaphragm for solenoid drain valve 3106 193
2 |Hoseclip;@ 47 -8 67 x12 28 02115
3 |Hose bend; nom. dia. 50 x 4, 65 x 65 40 03 013
4 |Strainer; 9 84x@2x12 65004188
5 |[Hex nut; M 5 self-locking 21 05 302
6 | Screw joint, straight; G 1 1/2"; nom.dia. 40 2904504 | 2
7 |HT bend, nom. dia. 40; 45° 30 15 506
8 [HT bend; nom. dia. 40; 87° 30 15 505
9 | HT pipe: nom. dia. 40 x 250 30 15 503 adapt
10 |HT branch DN 40 x DN 40: 87.5° 30 15 501
11 | HT reducer; nom. dia. 50 x nom. dia. 40 30 15 521
12 | KS- kit piece: nom. dia. 40: 87° 30 15 500
13 |Hose; nom. dia. 50 x 4.5 x 90 40 02 012




J-
GR 66/1

Mediamat
Mediamat
Médiamat

“~.
~..
.,
N,
~.
= ~.
4 F~

e

5
Q0



GR 66/1
Mediamat
Item | Designation Part no. | Pc. | Notes
1 | Set Mediamat inlet 55 31 001 incl. item 1.1-1.3
1.1 [Seal; 6 20.5x0285x2.0 27 01 002
1.2 |Hoseclip; @ 20 - @ 30 x 12 28 02 109
1.3 | Fabric hose; hom. dia. 16 x 4 x 65 61002797 cut to size
2 |Hoseclip;o20-030x 12 28 02 109
3 [Mediamat cpl. 55 27 040 incl. item 3.1 - 3.4
3.1 |Head piece inlet; @ 30 3501 124
3.2 |0O-ring; 51 x 3 27 07 043
3.3 |End piece fastener; o 2 28 04 041 4
3.4 |Accelerator, 0 75 x 169 x 0 4.3 35 01 035
4 |Washer,053x0 12x0.8 22 02 213
5 |Hex nut; M 5 self-locking 21 05 302
6 | Retaining angle 61000658
7 | Reduction hose; DN 30/16 x 5 x 900 40 03 036
8 |Hoseclip;o 32-052x 12 28 02 110
9 |Fabric hose; nom. dia. 19 x 3.5 x 1660 40 01 016 per metre
10 | Fabric hose; nom. dia. 19 x 3.5 x 70 40 01 016 per metre
11 | Hose connection tee; @ 19 29 06 512
12 | Fabric hose; nom. dia. 19 x 3.5 x 370 40 01 016 per metre
13 |Hose coupling @ 20; G 3/4" I1G 29 06 208
14 | Lock nut, narrow G 3/4" x 5; size 32 61002626
15 |Seal; 026 x0 36 x2.0 27 01 003
16 | Angle 62001810 adapt




9-
GR 66/1
Waschsystem |

Wash system |
Systeme de lavage |

/)

/L

V2,




=340~

GR 66/1

Wash system |

Item [ Designation Part no. | Pc. | Notes
1 [Guard plate 65004770
2 |Washer;053x012x0.8 2202213
3 [Hex nut; M S self-locking 21 05 302
4 | Pump cpl. 2.6kW,; 230-240/400-420V / 3 / 50Hz 31 02 340
Pump cpl. 2.6kW; 230/400V / 3 / 60Hz 3102 347 incl. item 4.1 - 4.14
4 | Pumpcpl. 2.6kW; 200/346V / 3 / 50Hz 31 02 348
Pump cpl. 2.6kW; 200/346V / 3 / 60Hz 3102 349
4.1 |Fanimpeller cover 31 02 309
4.2 | Fanimpeller 3102 308
4.3 | Seal, terminal box 3102213
4.4 | Terminal board 3102225
4.5 [Qil slinger 31 02 304
4.6 | Pump cover 3102 396
4.7 | Mechanical and mating ring seal 31 02 305
4.8 |Pump impeller; @ 136mm 31 02 306 for 50 Hz — pump
Pump impeller; @ 115.5mm 3102310 for 60 Hz - pump
4.9 |Dome-head nut; M 14; left-threaded 31 02 404
4.10 [ Seal 31 02 307
4.11 | Pump housing 3102243
4.12 | O-ring; 20 x 3.5 2707040 | 2
4.13 | Filler plug; G 1/2" x 20.5 3501108 | 2
4.14 | Hex-head screw; M 4 x 22 20 01 021
5 |Hoseclip,062-082x 12 28 02 308
6 |Hose; nhom. dia. 60 x 8.0 x 90 4002007 | 2 |permetre
7 | Support 65004590
8 |Washer,064x0125x1.6 22 01302
9 |Hexnut; M 6 self-locking 21 05 304
10 [Hex nut; M 8 21 01 305
11 |Washer,084x0 17 x 1.6 22 01 303
12 | Hex-head screw; M 8 x 30 20 01 304




i
GR 66/1
Waschsystem I

Wash system |l
Systeme de lavage |l




GR 66/1

Wash system Il

A B

ltem | Designation Part no. | Pc. | Notes

1 |[Hoseclip;o 47 -0 67 x 12 28 02 115

2 |Hose; nom. dia. 50 x 8.0 x 925 40 02 006 per metre

3 | Wash manifold; bottom 65004821 incl. item 3.1 - 3.3
3.1 |O-ring; 29,5 x 4.5 2707008 | 3

3.2 |Hoseclip; 0 47 - 6 67 x 12 2802115 | 2

3.3 |Hose clip; 0 62 - 0 82 x 12 28 02 308

4 |Hose; nom. dia. 60 x 8.0 x 90 40 02 007 per metre

5 |Hoseclip;o 62 -0 82x 12 28 02 308

6 |Pressure pipe 65004664

7 | Wash arm support 65004463

8 |[Hexnut;M 8 21 01 305

9 |Hex nut; M 8 self-locking 21 05 306

10 | Hex nut; M § self-locking 21 05 302

11 |Washer; 053 x 0 12x0.8 22 02213

12 | Wash arm support, top 60002524 | 5

13 | Wash arm; cpl. 65003911 5 |incl.item 13.1;13.2
13.1 [ Nozzle 65003150 | 35
13.2 |Cap nut; 32 x 9.5 62001808 | 35

14 | Locking nut 60002785 | 5 [incl. item 14.1
14.1 |O-ring; 24 x 4 61005781 5

15 | Adjusting washer 60002540 | 5

16 |Hex nut; M 4 self-locking 21 05 300

17 |Washer, 643 x 0 12.0x 1.0 22 05 300

18 |Hose; nom. dia. 50 x 4.5 x 80 40 02 012 per metre

19 | Wash manifold 65004822 incl. item 19.1; 19.2
19.1 | O-ring; 29,5 x 4,5 2707008 | 2
19.2 | Hose clip; @ 47 - © 67 x 12 28 02 115




13-
GR 66/1
Waschsystem ||

Wash system |l
Systeme de lavage |l




GR 66/1

Wash system Il

-14-

Item | Designation Part no. [ Pc. | Notes

1 | Wash manifold 65004822 incl. item 1.1; 1.2
1.1 |O-ring; 29,5 x 4,5 2707008 | 2

1.2 |Hoseclip; 0 47 - 0 67 x 12 28 02 115

2 |Hose; nom. dia. 50 x 4.5 x 80 40 02 012 per metre

3 | Wash manifold; top 65004820 incl. item 3.1 - 3.2
3.1 |O-ring; 29,5 x 4,5 2707008 | 3

3.2 |Hoseclip; 0 47 - © 67 x 12 2802115 | 2

4 | Adjusting washer 60002540 | 5

Locking nut 60002785 | 5 |incl.item 5.1

51 [O-ring; 24 x 4 61005781 | 5

6 |Washer;643x0 12.0x 1.0 22 05 300

7 |Hex nut; M 4 self-locking 21 05 300

8 |Washarm;cpl 65003911 5 |incl.item 8.1-8.2
8.1 [Nozzle 65003150 | 35

8.2 |Capnut; 0 32x9.5 62001808 | 35

9 |Hexnut;M 8 2101305

10 | Wash arm support 65004463

11 | Hex nut; M 8 self-locking 21 05 306

12 | Wash arm support, top 60002524 | 5

13 |Washer, 053x 0 12x0.8 22 02213

14 | Hex nut; M 5 self-locking 21 05302




15-
GR 66/1

Reversierung

Reversing
Reversé

ra
-

28 29

e




-16 -

GR 66/1

Reversing

Item | Designation Part no. | Pc. | Notes
1 | Hex nut; M 6 self-locking 21 05 304
2 |Washer;¢6.4x@218x16 22 05 302
3 | Reversing lever 61006181 4
4 | Reversing shaft; 12 x 66.6 60002385 | 2
5 |Rotaryshaftseal: @ 12x 2 22x 4 27 10 021 4
6 | Plain bearing; 8 12x 2 14 x 12 2801059 | 8
7 | Bearing bush 60002382 | 4 |incl. O-ring 27 07 062
8 [O-ring; 26 x2.5 2707062 | 4
9 | Hex nut G 3/4" x 10.0; width across flats 36 3009209 | 4
10 |Angle 65003002
11 [ Lock nut, narrow; G 3/4" x 5; size 32 61002626 | 2
12 |Lever 60002391
13 [Reversing axle; @ 15 x 57.5 60002384 | 2
14 |Lever 65003803
15 | Ball cup; M 8 2805500 | 2
16 [Hex nut; M 8 21 01 305
17 |Threaded rod; @ 8 x 952 65003807
18 |Hex nut; M8 LH 21 01 001 left threaded
19 |Ball cup; M 8 LH 28 05501 | 2 |[left threaded
20 |Threaded rod; @ 8 x 180 65003806
21 | Connecting rod 65004459 | 2
22 | Geared motor; 24V: 6.0Nm 3116 062
23 | Support 65004792
24 | Lock washer; B 6 23 03 300
25 | Hex-head screw; M 6 x 10 20 01 332
26 | Crank disk 60001297
27 | Hex nut; M 8 self-locking 21 05 306
28 [Washer;253x2120x0.8 2202213
29 |Hex nut; M 5 self-locking 21 05 302
30 | Guard plate 65004790




7
GR 66/1
Nachspulung |

Rinsing |
Rincage |



-18 -

GR 66/1
Rinsing |
Item | Designation Part no. | Pc. | Notes
1 |Hoseclip;@24-036x12 28 02 111
2 | Hose elbow; nom. dia. 25 x 4.0 65004182
3 |Hose stem; G 1/2"; width A/F 27 x 41 80001403
4 |Seal;@21x228x20 27 09 011
5 |Boiler; cpl. 55 12 032 incl. item 5.1; 5.2
5.1 |Hex-head screw; M 10 x 16 20 01 352
52 |Seal:210x218x 1.5 27 03 003
Hose clip; @ 182 - 3 202 x 12 28 02 121
7 |O-ring; 46 x 6.0 27 07 015
Heating element cranked; 6.0kW; 230V/400V/3 3103017
Heating element cranked; 6.0kW, 240V/420V/3 3103 043
Heating element cranked; 6.0kVV; 200V/346V/3 31 03 046
Heating element cranked; 9.0kW; 230V/400V/3 3103 018
Heating element cranked; 9.0kW, 240V/420V/3 31 03 057
Heating element cranked; 3.0kW; 230V/400V/3 31 03 100
Heating element cranked; 3.0kW, 200V/346V/3 31 03 097
n.p. | Star bridge with nozzle: 2.5mm? 3123088 | 3
9 | Safety thermostat; 140°C - 10K "OFF" 3125 030
10 |Cable gland; PG 13.5 31 10 040
11 | Hex nut; PG 13.5 3110 041
12 | Clamping plate cpl. 5519 018
13 |Hexnut; M 5 21 01 203
14 | Cap for heating element 3103014
15 | Blank flange; @ 60 60002787 incl. item 15.1 - 15.3
15.1 | O-ring; 46 x 6.0 27 07 015
15.2 |Hex nut; M 2101203 [ 3
15.3 | Clamping plate; galvanised 01 17 003
16 | Thermostat; 1750mm long 3125013
17 | Boiler inlet bend cpl. 55 09 054 incl. item 17.1, 17.2
17.1 | Cap nut; G 1/2" x @ 12.2; width across flats 24 x 15 | 29 07 201
17.2 | Cutting ring; @ 15 x 10; nom. dia. 12 29 07 300




19-
GR 66/1

Nachspulung Il - AquaMatik
Rinsing Il - AquaMatik
Rincage Il - AquaMatik

e —————————

4.3

143 14.2

14 141




=00 =

GR 66/1

Rinsing Il - AquaMatik

Item | Designation Part no. | Pc. [Notes
1 | Water inlet set 55 31 007 incl. item 1.1; 1.2
1.1 [Seal; 020.5x0285x20 27 01 002
1.2 |Hoseclip;0 14-24x9 28 02 108
2 |Hose bend 40 03 056 adapt
Hose clip; 0 14-24 x9 28 02 108
4 | Boiler frame cpl., non-pressurised 80002128 incl. item 4.1 - 4.3
4.1 |Hex-head screw; M 10 x 16 20 01 352
42 |Seal;010x0 18x 1.5 27 03 003
4.3 |Float switch; 250V; 15VA 55 28 255
n.P | Seal for float switch 3126 036
5 |Seal;021x028x20 27 09 011 2
6 |Hose stem; 026 x 41; G 1/2"; width A/F 27 80001403
7 |O-ring; 46 x 6.0 27 07 015
8 |Heating element cranked; 6.0kW; 230V/400V/3 3103017
Heating element cranked; 6.0kW; 240V/420V/3 3103 043
Heating element cranked; 6.0kW; 200V/346V/3 31 03 046
Heating element cranked; 9.0kW; 230V/400V/3 3103018
Heating element cranked; 9.0kW; 240V/420V/3 31 03 057
Heating element cranked; 3.0kW; 200V/346V/3 3103 097
9 |Cable gland; PG 13.5 3110 040
10 [Hex nut; PG 13.5 31 10 041
11 |Hexnut; M 5 21 01 203
12 [Cap for heating element 3103014
18 | Clamping plate cpl. 5519018
14 | Blank flange; o 60 60002787 incl. item 14.1 - 14.2
14.1 | O-ring; 46 x 6.0 27 07 015
14.2 | Clamping plate; galvanised 0117 003
14.3 |Hex nut; M 5 2101203 | 3
15 | Boiler inlet bend cpl. 55 09 054 incl. item 15.1; 15.2
15.1 |Cap nut; G 1/2" x © 12.2; width across flats 24 29 07 201
15.2 | Cutting ring; @ 15 x 10; nom. dia. 12 29 07 300
16 |Locking screw; G 1/2" 30 08 303
17 |Hoseclip; @ 212 - 0232 x 12 28 02 136




“27=

GR 66/1

Nachspulung Il - AquaMatik

Rinsing Il - AquaMatik
Ringage Il - AquaMatik




GR 66/1

Rinsing Il - AquaMatik

- 22-

Item | Designation Part. no. | Pc. [ Notes
1 |Hoseclip; 024 -0 36 x 12 28 02 111 2
2 | Fabric hose; DN 25 x 4.5 x 900 40 01 023
3 |Hose elbow; nom. dia. 25 x 4.0 65004027
4 | Pump support 80001482
5 |Washer,084x017x1.6 22 01 303
6 |Lock washer; B 8 23 03 301
7 |Hexnut;M 8 21 01 305
8 |Washer;053x012x0.8 22 02 213
9 |Lock washer; B 6 23 03 300
10 |Hex-head screw; M 6 x 16 20 01 306
11 | Hex nut; M 5 self-locking 21 05 302
12 [Pump; 0.27kW; 1 x 220-240V; 50Hz 31 02 477 incl. item 12.1
Pump; 0.27kW; 1 x 180-220V; 50Hz 31 02 446
Pump; 0.27kW; 1 x 200-220V; 60Hz 31 02 447
Pump; 0.27kW; 1 x 220-240V; 60Hz 31 02 445
12.1 | Capacitor; 5uF; 250V; 50/60Hz 31 13 099
18 |Hex-head screw; M 6 x 16 20 01 306
n.p. | Equipotential bonding sign 31 09 150
14 |Washer;06.4x0 12.5x 1.6 22 01 302
15 |Hex nut; M 6 21 01 304
16 | Set guard plate 80002255 incl. item 16.1, 16.2
16.1 | Hex-head screw; M 6 x 16 20 01 306
16.2 | Lock washer; B 6 23 03 300




97
GR 66/1

Nachsptlung IV
Rinsing IV
Rincage IV




L=

GR 66/1
Rinsing IV
Item | Designation Part no. | Pc. |Notes
1 | Rinse manifold; top 65004819 incl. item 1.1- 1.4
1.1 | Grub screw; M 11 x 1.0 x 20 20 30 503
1.2 |O-ring; 16 x 2.5 27 07 001
1.3 |Hex nut; G 3/8" 3009 200
1.4 |Hoseclip; 014 - 24x 9 28 02108
2 |Shaped hose DN 12.5x 4.0 ; 40 x 1400 60001610 cut to 970mm
3 |Hoseclip;o14-24x9 28 02108
4 |Tee piece; 925X 014.5x 14.5 62001329
5 |Hose; DN 13.5x 3.5 x 360 40 02 029 per metre
6 |Hose connection tee; o 13 29 06 508
7 | Shaped hose; nom. dia. 12.5 x 4.0; 34.7 x 869.7 62001434 | 2 |adapt
8 | Revolving arm support 65004811 | 2 [incl.item8.1-8.3
8.1 | O-ring; 20x 3.5 27 07 040
8.2 |Hex nut; G 1/2" x 8.0; width A/F 27 30 09 201
8.3 |Hoseclip; @14 -24x9 28 02108
9 |[Hex nut; G 1/2" x 8.0; width A/F 27 3009 201
10 | O-ring; 20 x 3.5 27 07 040
11 | Revolving arm; cpl. 61006244 | 2 |incl. item 11.1
11.1 [ Screw cap 61005681
13 | Upper rinse pipe cpl.; 1st nozzle 30mm fromfront | 65004011 | 3 |incl.item 13.1-13.5
Upper rinse pipe cpl.; 1st nozzle 120mm from front | 65004012 | 3
13.1 | Nozzle cap; 0 14.6 X 21 65002765 | 18
13.2 [ Nozzle swirl device; o 8 x 18.8 65002764 | 18
13.3 | Grub screw; M 9 x 40 2030502 | 6
13.4 [Cap nut; G 3/8"x 6 10.2 29 07 200
13.5 | Clamping ring; @ 10.2 2907500 | 6
14 |Hex nut; M 5 self-locking 21 05 302
15 |Washer; 5.3 x012x 0.8 22 02 213
16 |Angle 65003117
17 | Flat-jet nozzle; size 8 62002811 | 7
18 | Cap nut 62002812 | 7




25.
GR 66/1
Dosierung

Dosing
Dosage




-26 -

GR 66/1
Dosing
Item | Designation Part no. | Pc. [Notes
1 | Set dispensing nipple for detergent 62002869 incl. item 1.1 -1.3
1.1 [Back-upring; @ 18 x 5 62002874
1.2 |O-ring; 10x 2.5 27 07 030
1.8 |Cable binder; 162 x 2.5 3120014
2 |[Cap;06x15 3503 023
Cable binder; 162 x 2.5 3120014
4 [158L(1)—-2150 4(\3/;85%3231}32(’6%6 cpl., left, 80000554 see separate spare parts list
5 |Hex nut; M 5 self-locking 21 05 302
6 | Clear rinse container cpl.; 3 litre 35 02 004 incl. item 6.1; OPTION
6.1 |Sealing cap 35 02 023 drill, if necessary
7 | Suction stick, cpl. 55 25 051 incl. item 7.1 -7.3
7.1 | Cable binder; 162 x 2.5 3120014 | 2
7.2 | Compression spring © 0.8 x @ 10 x 280 62002419
7.3 |Hose; nom. dia. 5 x 1.5 x 2500 40 01 024 per metre
8 |[Hose; nom. dia. 5x1.5x770 40 01 024 per metre




27

GR 66/1

Untergestell
Subframe
Chassis




-28 -

GR 66/1
Subframe
Item | Designation Part no. | Pc. |Notes

1 |Hex nut; M 5 self-locking 21 05 302
2 |Washer,653x0 12x0.8 22 02213
3 | Profile packing; 0.5 — 2.0mm; 440mm long 40 06 006 per metre
4 | Support 65004782
5 |Angle 65004784
6 |Nozzle;,020x ©36x9 3110100 | 2
7 |Angle 65004598
8 |Supporting frame 65004471
9 |Angle 65004771 right side; lower edge of housing
10 | Support 65004070
11 | Support 65004618
12 |Threaded insert; G 3/4"; 42 x 62 x 50 35 01 063 4
13 |Footcleat; G 3/4"; 32 x 32 x 100 3501064 | 4
14 | Splash angle, right 65004773
15 | Guard plate 65004805
16 | Cable duct; 19 x 19 x 750 3120 100 per metre
17 | Angle 65004579
18 |Angle 65004520
19 |Lower angle 65003238
20 [Angle 65004538
21 [Hex nut; M 8 self-locking 21 05 306
22 |Washer,084x0 17 x 1.6 22 01 303




-29-
GR 66/1

Verkleidung und Behalter
Panel and container
Habillage et bati




GR 66/1

Paneling and housing

- 30-

Item | Designation Part no. | Pc. [Notes
1 | Upper panel; top 65004532
2 |[Cupscrew; M 5x 15 70003736 | 8
3 |[Angle 65004672
4 |Washer;, 053x012x0.8 2202213
5 |Hexnut; M 5 self-locking 21 05 302
6 |Rear panneling 65004600
7 |Panel; top 65004610 2
8 | Panel; bottom 65004547 | 2
9 |Panel; front 65004614
10 |Washer,07.2x 026 x 5.14 70003135 | 2 [blue
11 |Cupscrew; M 5 x 15 70003736 2
12 | Magnetic lock 28 05 026
183 |Washer; ©3.2x26.0x05 22 02 201
14 |Hex nut; M 3 21 05 303
15 | Door 65004615
16 | Profile packing; 0.5 — 2.0mm x 940 40 04 006 per metre
17 | Housing 65004591




-31-
GR 66/1

Tur
Door
Porte




-32-

GR 66/1
Door
Item | Designation Part no. | Pc. | Notes
1 | Lifting door 65004445 incl. item 1.1
1.1 | Sign; ,Winterhalter GR 66/1" 65004466
3 [ Guide profile; 33.75 x 39 x 915 65004448 | 2
4 | Hex nut; M 6 self-locking 2105 304
5 [Hanging rail 65004446
6 | Pushbutton buffer; @ 13 x 8.5 40 06 015
7__| Adjusting knob; left-threaded 65001617
8 | Door push rod; g 8 x 504 65004184 | 2
9 [Hexnut;M8 2101 305
10 | Adjusting knob; right-threaded 65001616 | 2
11 | Folding door 65004447 incl. item 11.1, 11.2
11.1 | Kit magnet holder 55 28 291 incl. magnet
11.2 [Hex nut; M 5 self-locking 21 05 302
12 | Bearing bolt, width AF 15 x 26 65001537 | 2
13 [Sheet-metal screw; St2.9x 13 20 20 302




29.1

?T 25 291 29 24 15

21 26

B3
GR 66/1
Elektroteile |

Electrical parts |
Matériel électrique |



-34-

GR 66/1

Electrical parts |

Item | Designation Part no. | Pc. |Notes
1| Clamping profile 61004234
2 | Switch panel 61004233
3 | S push-button; green 260 V AC 3124186 ON /OFF
4 | Lamp: white; 230V AC 3108 116 HEATING
5 | Push-button; white; 250V 3124 153 PROGRAMME |
6 | Pushbutton; white 250 V 3124130 PROGRAMME I
7 | Push-button; white; 250V 31 24 205 MANUAL WASH
8 [ Push-button; white; 250V 3124129 RINSING
9 | Push-button, white 3124 202 DRAIN VALVE
10 | Push-button; white; 250V 3124 197 COLD PRE-RINSING (Option)
11 | Filler piece 3124 187
12 |Level controller 300/100 + 10 3126 017 yellow
13 | U-beam 65004803
14 | Washer; 053 x 0 12x 0.8 22 02 213
15 |Hex nut; M 5 self-locking 21 05 302
16 | Clamping spring for level controller 3126 001
17 | Cable binder; 162 x 2.5 3120014 | 2
18 |[Hose; nom. dia. 5x 1.5 40 01 024 per metre
19 | Air chamber cpl. 55 04 024 incl. item 19.1
19.1 |Seal; 626 x 0 36 x 2.0 27 01 003
20 |Spacerroller;05.3x012x7 22 08 513 2
21 |Washer; 053 x0 10x 1.0 22 01 300
22 |Hex nut; M 4 self-locking 21 05 300
23 | Terminal strip; 9-pole 3109 155
24 | Thermostat clip 5519011
25 [Hexnut;M 14x1x5 3125 002
26 |Seal;0142x020x2.0 27 09 036
27 | Stuffing box for thermostat; M 14 x 1; SW19 x 15 31 25 001
28 | Safety thermostat; 140°C - 10K "OFF" 31 25 030 incl. nut
29 |Thermostat; 1750mm long 3125013 | 2 [incl. item 29.1
29.1 | Stuffing box gland 3125012
30 |Pan-head screw; M 4 x 6 20 10 209
31 | Thermostat bracket 65001859
n.p. | Thermostat sign, red 28 03 322
n.p. | Boiler, sign 28 03 107
n.p. | Tank sign 28 03 108
32 | Support cpl. 65003234
33 | Magnetic switch; 180-265V; 50/60Hz 31 24 221




BE.
GR 66/1

Elektroteile Il

Electrical parts Il

Matériel électrique

21 24 23

17

18



- 36-

GR 66/1

Electrical parts Il

Item | Designation Part no. | Pc. [Notes
1 Switch box cover 65004117
2 | Switch box housing 65004114
3 | Sheet-metal screw; B 3,9 x 13 2020310
4 | High-voltage flash sign 28 03 009
5 | Contactor; 220-255V; 50/60Hz; A16 3104 162 5
Contactor; 200V; 50/60Hz; A16 3104 163 6 |Japan
6 |Contactor A30: 3H: 10; 200V 50/60Hz 3104 165 2 | Boiler 12kW
Contactor A30; 220-255V; 50/60Hz 3104 164 2 |Japan; Boiler 9kW
7 | Auxiliary switch; make contact 3104 166
8 | Contactor relay 220-240 V; 50/60 Hz; CA2-SK11 3104114
9 | Coupling relay; 180-254V; 2A 3104 139 2 | Drain valve
10 | Interval time-delay relay 31 04 150
11 | Holder for programme switch 61003088
12 | Electr. Programme switch; EPS 1.1; 230V 3105131
Electr. Programme switch; EPS 1.1; 200V, 240V 3105132
13 _[Angle 65003612
14 | Hex nut; M 5 self-locking 21 05 302
15 | Transformer 3115 020
16 | Sheet-metal nut; B 3,9 2117 002
17 | Universal terminal; UDK4 gn-ye 3109153 3
18 | Double terminal; grey 3109 151 24
19 | Universal terminal; UDK4 blau 3109 152 2
20 | Fixed bridge; 2-pin; FB 2-6 3109 126 2
n.p [lIsolating disk; UKK3 3109169
21 | Universal terminal; USLKG 10 gn-ye 31 09 059 2
22 | Universal fuse terminal UK-Si 3109 063 2 |incl. item 22.1
22.1 | Fused plug 3109 072 2
23 | Universal terminal; UK 10 blue 3109 058 2
24 | Universal terminal, grey UK 10 3109 057 7
25 | Fine-wire fuse; 250V; 6.3A 31 11 043 4
26 | Fixed bridge; 2-pin; FB 10-8 3109 128 3
27 | Fixed bridge; 3-pin; FB 10-8 3109138
28 |Isolating disk TS-K 31 09 066 3
29 | Cable gland; PG 29 3110123
Cable gland PG 21 with strain relief device 3110 070 3
Cable gland PG 16 with strain relief device 3110049
Cable gland; PG 11 3110 044
n.p. | Screw cap; PG 16 3110 025 2
Screw cap PG 9 3110 021
30 |Hexnut; PG 29 3110047 2
Hex nut; PG 21 3110071 2
Hex nut; PG 16 3110110 3
Hex nut PG 11 3110045
Hex nut; PG 9 3110043
31 | Radio interf. suppress. capacitor; 0,27MF + 2 X 27000PF 3113 078
n.p. | Reducing ring: KUK 29/21 31 10 091
n.p. | Feeder cable; 5 x 2,5mm2 x 4000 3123138
n.p. | Cable hamess; heating / pump 65004124
n.p. | Cable harness; solenoid valve 65004125 drain valves
n.p. | Cable harness; control 65004126
n.p. | Cable harness; control panel 65004121




B

GR 66/1

Kaltwasser-Vorspulung Option
Cold water pre-rinsing Option
Pre-rincage au l'eau froide  Option

Kaltwasser
Cold water
L'eau froide

.....




GR 66/1

Cold water pre-rinsing (Option)

- 38-

Item | Designation Part no. | Pc. | Notes

1 [Water inlet set 55 31 007 incl. item 1.1; 1.2
1.1 [Seal, 0 20.5x 0 28.5x 2.0 27 01 002

1.2 |Hoseclip; o 14 - 24x9 28 02108

2 | Shaped hose; nom. dia. 13 x 4 40 03 053

3 |Hoseclip;o 14 -24x9 28 02 108

4 | Backflow restrictor, top 3501193 | 3

5 |Hose; nom. dia. 13.5 x 3.5 x 55 40 02 029 per metre

6 [Capnut G 3/4" x o 20; width A/F 30 x 14 2907203 | 2

7 |Hose connection piece; R 3/4" x 1/2" 2906222 | 2

8 |Seal;014,2x0225x%x1,5 2709007 | 2

9 | Backflow restrictor; DW 20 29 01 512

10 [ Double nipple G 3/4" x 26; width A/F 27 30 11 207

11 [Hose; nom. dia. 13.5 x 3.5 x 225 40 02 029 per metre

12 | Hose connection tee; 13 29 06 508

13 |Hose; nom. dia. 13.5x 3.5x 310 40 02 029 per metre

14 [Hose; nom. dia. 13.5 x 3.5 x 650 40 02 029 per metre

15 |[Shaped hose; nom. dia. 13 x 4 62001434 anpassen

16 |Hose; nom. dia. 13.5 x 3.5 x 45 4002029 | 2 |per metre

17 | Tee piece; 625x 610 62001329

18 | Hose; nom. dia. 13.5 x 3.5 x 250 40 02 029 per metre

19 |Hoseclip; 24 -44x12 28 02 309

20 [Hose elbow; nom. dia. 25 x 4.0 65004182

Fabric hose; nom. dia. 25 x 4.5 x 40 01 023 with AquaMatik

21 |Hose; nom. dia. 13.5 x 3.5 x 250 4002029 | 2 |per metre

22 | Y-shaped hose connection piece; 0 13 29 06 526

23 |Hose; nom. dia. 13.5 x 3.5 x 250 40 02 029 per metre

24 | Solenoid valve support 62001284

25 [Double solenoid valve; 220-240V; 50/60Hz 31 06 182

Double solenoid valve; 180-220V; 50/60Hz 31 06 200

26 |Washer; 04.3x012.0x 1.0 22 05 300

27 |Pan-head screw; M 4 x 8 2010 210

28 |Dirttrap 3106186

29 | Metal hose; nom. dia. 15 x 1500; G 3/4" 29 01 303 incl. item 31.1
29.1 [Seal, 016 x 0 24 x 3.0 80002241 | 2

30 [Dirttrap cpl. 80002153 incl. item 32.1 - 32.3
30.1 | Union stem; G 3/4" x 40; width A/F30 80002167
30.2 |Seal; 0 16 x 0 24 x 3.0 80002241 | 2
30.3 | Dirt trap 80002728




